

(a) Men's Leather Waist Belts Inspection – Sample Report

PRE-SHIPMENT INSPECTION REPORT (PSIR)

Sample Report ID: PSIR-LTH-BLT-2026-004

Inspection Date: May 19, 2026

Standard: ISO 2859-1 (AQL 2.5 Major / 4.0 Minor)

1. Administrative & Order Details

- **Product Category:** Men's Genuine Leather Waist Belts
- **Total Order Qty:** 4,000 Pcs
- **Total Inspected Qty:** 200 Pcs (Level II Sampling)
- **Specification:** Full-Grain Leather / Zinc Alloy Buckle
- **Factory / Buyer:** [CONFIDENTIAL - DATA PROTECTED]

2. Technical Test Results

Technical Test	Target Standard	Actual Result	Status
Edge Paint Check	Smooth/No Cracking	Uniform Finish	PASS
Flex Test	No Surface Cracks	500 Flexes Verified	PASS
Pull Test (Buckle)	90N for 10 Seconds	No Detachment	PASS
Hole Alignment	+/- 2mm Variance	Within Spec	PASS

3. Workmanship & Construction

- **Stitching:** High-density nylon thread used; no skipped stitches on the strap.
- **Finishing:** Underside of the leather is smooth and free from loose fibers.
- **Hardware:** Buckles inspected for scratches and oxidation resistance.

4. Final Status: ACCEPTED

Inspected By: H.M. Amir - Senior Quality Auditor

(b) Ladies' Leather Purse Inspection – Sample Report

PRE-SHIPMENT INSPECTION REPORT (PSIR)

Sample Report ID: PSIR-LTH-PRS-2026-005

Inspection Date: May 16, 2026

Standard: ISO 2859-1 (AQL 2.5 Major / 4.0 Minor)

1. Administrative & Order Details

- **Product Category:** Premium Leather Handbags / Purses
- **Total Order Qty:** 3,000 Pcs
- **Colors/Sizes:** [As per Tech Pack]
- **Total Inspected Qty:** 125 Pcs (Level II Sampling)
- **Factory / Buyer:** [CONFIDENTIAL - DATA PROTECTED]

2. Technical Test Results

Technical Test	Target Standard	Actual Result	Status
Zipper Fatigue	50 Cycles Open/Close	Smooth Operation	PASS
Load Test	3kg Load for 4 Hours	No Strap Deformation	PASS
Smell Test	Natural Leather Scent	No Chemical Odor	PASS
Lining Check	No Loose Threads	Clean Silk Interior	PASS

3. Workmanship & Construction

- **Symmetry:** Both sides of the purse are perfectly aligned; no lopsided panels.
- **Logo Application:** Embossing depth is consistent and centered.
- **Packaging:** Each purse is protected in a non-woven dust bag.

4. Final Status: ACCEPTED

Inspected By: H.M. Amir - Senior Quality Auditor

(c) Leather Jackets Inspection – Sample Report

PRE-SHIPMENT INSPECTION REPORT (PSIR)

Sample Report ID: PSIR-LTH-JKT-2026-006

Inspection Date: May 15, 2026

Standard: ISO 2859-1 (AQL 2.5 Major / 4.0 Minor)

1. Administrative & Order Details

- **Product Category:** Men's/Ladies' Leather Biker Jackets
- **Total Order Qty:** 1,000 Pcs
- **Specification:** EU / German Fit Standard
- **Total Inspected Qty:** 80 Pcs (Level II Sampling)
- **Factory / Buyer:** [CONFIDENTIAL - DATA PROTECTED]

2. Technical Test Results

Technical Test	Target Standard	Actual Result	Status
Measurement Audit	EU Size Specs	Within +/- 1cm	PASS
Color Shading	Consistency across panels	No Shading (Grade 4)	PASS
Seam Strength	Reinforced Joinery	Secured Seams	PASS
Hardware Check	YKK Zippers / Snaps	100% Functional	PASS

3. Workmanship & Construction

- **Panel Matching:** Natural grain texture is matched across front and back panels.
- **Pocket Depth:** Verified against size spec for German market standards.
- **Care Label:** Correct EU symbols and material composition verified.

4. Final Status: ACCEPTED

Inspected By: H.M. Amir - Senior Quality Auditor